
 

 

 

 
 
 
 
 
 
 
 
 
 
Shanna Myers 
 
Nitrous Oxide and Gas Transfer in Full-Scale Activated Sludge 
Basins 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Master’s Thesis submitted for examination for the degree of 
Master of Science in Technology. 
 
Espoo 25.11.2019 
Supervisor: Professor Anna Mikola 
Instructors: Dr. Diego Rosso, M. Sc. Kati Blomberg 





 

Aalto University, P.O. BOX 11000, 00076 AALTO
www.aalto.fi

Abstract of master's thesis
 

 

 
Author Shanna Myers 
Title of thesis Nitrous oxide and gas transfer in full-scale activated sludge basins 
Master programme Water and Environmental Engineering Code ENG29 
Thesis supervisor Professor Anna Mikola 
Thesis advisors Dr. Diego Rosso, M. Sc. Kati Blomberg 
[...]
to simplify the equation, but it is recommended to confirm CG,in is truly negligible before 



10 
 

simplifying. It should also be noted that the KLa used in equations 6 and 7 is the KLa for 
N2O. 
 
The time of bubble residence, t, can be approximated by dividing the total volume of bubbles 
in the reactor (VG) by the air flowrate (QA) in m3/d (Matter-Müller, et al., 1981). Equation 7 
then simplifies to:  
 𝐶𝐺,𝑜𝑢𝑡 =  𝐶𝐺,𝑖𝑛 ∗ 𝑒− (𝛼)∗𝐾𝐿𝑎∗𝑉𝐿𝐻∗𝑄𝐴 +  𝐻 ∗ 𝐶𝐿 ∗ 1− 𝑒− (𝛼)∗𝐾𝐿𝑎∗𝑉𝐿𝐻∗𝑄𝐴                       [8]  

 
The Henry’s coefficient is affected by temperature, the effects of which can be estimated 
within a limited temperature range using the Van’t Hoff equation (Smith & Harvey, 2007). 

 

        𝐻𝑝/𝑥 = 𝐻𝑝/𝑥_0 ∗ 𝑒∆𝐻𝑠𝑜𝑙𝑅  1𝑇 − 1𝑇0                 [9]  
 
Where:  

Hp/x = Henry’s coefficient in units of pressure [bar], 
T = temperature [K], 
Hp/x_0 = Henry’s coefficient at temperature T0 [bar], and ∆  = temperature dependence term, equal to -2675 K (NIST, 2018). 

 
The unitless Henry’s coefficient, H, is needed for mass transfer equation 8, so Hp/x in equa-
tion 9 can be converted to unitless H by substituting into equation 10 to create equation 11. 
 𝐻 = 𝐻 / ∗ ∗                        [10]  

 𝐻 = 𝐻 / _ ∗ 𝑒∆  ∗ ∗               [11] 

 
Where: 𝑀𝑊  = molar mass of water [kg/mol], 𝜌  = density of water [kg/L], and 

R = ideal gas constant ∗ ∗ . 
 
The volumetric mass transfer coefficient is also temperature dependent. The temperature 
correction for KLa uses the Arrhenius equation where TC is in Celsius, the given KLa is for 
20 °C, and the unitless temperature conversion factor θ is typically 1.024 (ASCE, 2007).  
 

 𝐾𝐿𝑎𝑇 = 𝐾𝐿𝑎𝑇=20𝐶 ∗ 𝜃(𝑇𝐶−20)      [12] 
 



11 
 

 

The KLa for N2O can be estimated from a known KLa for O2 using equation 2, but if the KLa 
for O2 is not known it is possible to calculate using dissolved and off-gas N2O values if it is 
assumed that there is negligible change in dissolved N2O with time (approximate steady-
state conditions). In this case, the stripped N2O can be divided by the concentration gradient 
and volume (Foley, et al., 2010): 
 𝐾 𝑎 = ∗∗( )                 [13] 

 
Where: 

CS = saturation concentration of N2O at operating temperature and pressure [mg/L]. 
 
Foley et al. (2010) measured liquid and off-gas N2O in lab reactor experiments and from 
three WWTPs in Australia to develop a power law relationship equation for the mass transfer 
coefficient KLa. From their results, they proposed an empirical air flow and depth correction 
for the KLa value for N2O: 
 𝐾 𝑎∗ =  . ∗ 34500 ∗ 𝑣 .             [14] 

 
Where: 

KLa*F = Field-determined N2O volumetric mass transfer coefficient [d-1]; 
dL = depth of the lab reactor from which this equation was established, defined by Foley 
et al. as 0.815 m; 
dR = depth of the reactor the KLa is being solved for [m]; and 
vg = superficial gas velocity [m3/m2/s], equal to air flowrate (QA) in m3/s divided by aer-
ated area (A).  

 
Due to this equation’s empirical nature, units do not cancel. This KLa correlation was tested 
up to a depth of 5 meters and Foley et al. (2010) found a range of KLa values from approxi-
mately 20 to 100 d-1 at the three WWTPs. They also found approximate lab KLa values of 
50 to 300 d-1 in wastewater and 100 to 400 d-1 in clean water, with a clear correlation between 
superficial velocity and KLa in lab and WWTP experiments.  
 

2.2.3 Oxygen 
Transfer of O2 is crucial to aerobic wastewater treatment, and a significant portion of re-
search has been dedicated to studying O2 transfer in clean water and in wastewater. Because 
O2 transfer is better understood than N2O transfer, N2O transfer is often considered to behave 
similarly to O2 transfer. The basics of O2 transfer also follow equation 3, and there is more 
knowledge of α and β factors values for O2 in wastewater than for N2O in wastewater.  
 



12 
 

In the case of O2 transfer, it is desirable to transfer a large quantity of O2 from process air to  
wastewater quickly in order to provide sufficient DO for aerobic bacteria. This oxygen  
transfer rate (OTR) is often expressed as (Metcalf & Eddy, 2011): 
 𝑂𝑇𝑅 = 𝑆𝑂𝑇𝑅 ∗ 𝛼 ∗ 𝐹 ∗ , ,, ∗ 1.024( )                      [15] 

 
Where: 

OTR = oxygen transfer rate [kg O2/h]; 
SOTR = standard oxygen transfer rate in clean water at 20 °C [kg O2/h]; 
α = correction factor for gas transfer rate in wastewater compared to clean water;  
β = correction factor for maximum solubility in wastewater, typically 0.95-0.99  
(Metcalf & Eddy, 2011); 
F = aeration membrane fouling factor, typically 0.65-0.9 (Metcalf & Eddy, 2011); 𝐶 ̅, ,  = average clean water oxygen saturation at operating temperature and altitude 
[mg/L]; 
CL = dissolved oxygen at operating conditions [mg/L]; 
Cs,20 = saturated oxygen at 20 °C and 1 atm [mg/L]; and  
TC = temperature in Celsius [°C]. 

 
The OTR can also be solved for with the following equation (Rosso, 2018): 
 𝑂𝑇𝑅 = 𝐾 𝑎 ∗ (𝐶 − 𝐶 ) ∗ 𝑉 ∗ 10             [16] 
 
Where: 

KLa = liquid-side volumetric mass transfer coefficient for O2 [d-1]; 
Cs = saturated DO at operating temperature and pressure [mg/L]; 
V = Aerated tank volume [m3]; 
10-3 is for unit conversion from mg*m3/L to kg; and 

 is for unit conversion from d-1 to h-1 (not necessary if KLa in units of h-1). 
 
Oxygen uptake rate (OUR) is a measure of the rate of O2 consumption, and changes in OUR 
can indicate changes in load. The OUR is included in equations 1 and 3 as the “r” term, or 
uptake rate. When DO remains constant with time, OUR can be calculated by dividing OTR 
by the volume (V) over which the OTR is applicable (Equation 17). The resulting units are 
in kg/m3/h, but are commonly converted to mg/L/h.  
 𝑂𝑈𝑅 =                [17] 
 
The majority of energy costs for a WWTP using a traditional activated sludge process come 
from aeration (WEF, 2009). The energy sector and fuel combustion are responsible for  
8-20 % of anthropogenic N2O production. Electricity and heating are responsible for  
approximately 31 % of anthropogenic total greenhouse gas production, or 75 % of global 
emissions if fuel combustion is included (EPA, 2019; IPCC, 2013).  Therefore, energy  



13 
 

 

savings can reduce the overall greenhouse gas footprint of a WWTP. Aeration efficiency 
(AE) and oxygen transfer efficiency (OTE) provide valuable information on the efficiency 
of an aeration basin, and can be calculated with the following equations (Rosso, 2018): 
 𝐴𝐸 =            [18] 

 𝑂𝑇𝐸 = ~ , ,,                        [19] 

 
Where: 

AE = aeration efficiency [kg O2/kWh], 
P = power use of aeration [kW], 
W = mass flow rate [kg/h], and 
O2,in and O2,out are mole ratios of oxygen to inert gases in and out of the system, respec-
tively [unitless].  
 

  



14 
 

  



15 
 

 

3 Research Background 

3.1 Viikinmäki Wastewater Treatment Plant 

3.1.1 Overview 
The Viikinmäki WWTP in Helsinki, Finland is currently the largest WWTP in the Nordics. 
Viikinmäki began operating in 1994 and serves a population of approximately 800 000 to 
treat an average of 270 000 m3/d wastewater from 85 % residential and 15 % industrial 
sources (HSY, 2015).  
 
Viikinmäki WWTP performs physical, chemical, and biological treatment of wastewater, as 
well as tertiary treatment in denitrifying filters. Inlet water is screened and undergoes grit 
removal, pre-aeration, and primary settling in one of nine treatment lines (Figure 3). 
Wastewater is then treated with traditional nitrifying and denitrifying activated sludge with 
concurrent phosphorus precipitation using ferrous sulfate (FeSO4). Alkalinity in the  
activated sludge basin is controlled through lime (Ca(OH)2) addition. The Viikinmäki 
WWTP is fully automated and aeration, flowrates, and chemical dosing are controlled using 
input from an array of sensors, chemical analyzers, and flowmeters.  
 

 
Figure 3. Layout of Viikinmäki wastewater treatment plant. (HSY, 2015) 

 
 

INLET TUNNEL 

DISCHARGE TUNNEL 



16 
 

Following nitrification and denitrification in the aeration basins, activated sludge settles in 
secondary clarifiers and is pumped back to the aeration basins as return activated sludge 
(RAS). Excess bacteria are wasted along with primary sludge from the primary sedimenta-
tion basin (Figure 4). Clarified wastewater flows from secondary sedimentation to the  
tertiary denitrifying biological filters, where methanol (CH3OH) is added to promote  
microbial denitrification of any remaining NO3-. The entire Viikinmäki WWTP is  
underground, and outside air is circulated through the plant to maintain air quality. Process 
air from the aeration basins is incorporated into the circulated air, and all air from Viikinmäki 
WWTP exits from an outlet chimney that is continuously monitored (HSY, 2015). 
 

 
Figure 4. Treatment train at Viikinmäki WWTP (HSY, 2015). 

 
To protect the Baltic Sea, which Viikinmäki WWTP discharges to through a pipeline  
extending 16 km from the southern shore of Helsinki, the Finnish ministry of the  
environment has set stricter water quality limits than the minimum limits outlined within the 
European Union water framework directive (EU, 2000 cited in Fred, n.d.; Oikeusministeriö, 
2008). Viikinmäki consistently treats water to cleaner than the standards set by their  
discharge permit, as seen in Table 1.  
  
Table 1. Permitted and discharged water quality parameters at Viikinmäki WWTP. 

 
EU WFD Limits Viikinmäki Permit Limits 

Viikinmäki Treatment Results 
2017 

BOD 
concentration 30 mg/L 10 mg/L 4.3 mg/L 
reduction 70 % 95 % 98 % 

COD 
concentration --a 75 mg/L 40 
reduction --a 85 % 93 % 

TN 
concentration 10 mg/L 20 mg/Lb 4.0 mg/L 
reduction 70 % 80 % 91% 

TP 
concentration 1.00 mg/L 0.30 mg/L 0.19 mg/L 
reduction 80 % 95 % 97 % 

Notes:    a Data not listed.  
                      b When process water temperature ≥ 12 °C, effluent TN must be below 20 mg/L (24-hour composite). 
Sources: Fred, n.d.; HSY, 2018 



17 
 

 

3.1.2 Activated Sludge Process 
In each of the nine treatment lines, the activated sludge process is carried out in 11500 m3 
aeration basins split into six zones, three on each side of the central walkway, as well as a 
degassing zone prior to secondary sedimentation (Figure 5). Each basin is built within rock, 
so the side walls of the basin are rock walls from excavation and are inaccessible. The basins 
are aerated with fine-bubble diffuser arrays located at the bottom of all six zones, and  
aeration can be turned on and off individually for each zone. Under normal conditions, zones 
1 and 2 are anoxic, zone 3 aeration turns on and off based on NH4+ loading, and zones 4 
through 6 are continuously aerated. However, under poor nitrification conditions zones 2 
through 6 may all operate as aerobic zones. The typical retention time in the activated sludge 
basin is 8 hours (HSY, 2015). 
 

 
Figure 5. Layout of Viikinmäki aeration basins (HSY, 2019). Yellow lines indicate direction of water flow. 

 
Aeration of zones is controlled by online NH4+ analysis that signal when the switching zones 
should begin aeration. The first threshold starts aeration in zone 3, while a second NH4+ 
concentration threshold begins aeration in zone 2. The air flow to each online zone is  
controlled by DO probes. The DO setpoint is adjustable, but for most of the measurement 
campaign it was set at 3.0 mg/L. Alkalinity is adjusted by adding Ca(OH)2 when the online 
analyzed alkalinity falls below a set value. Phosphorus is chemically precipitated from 
wastewater at Viikinmäki using FeSO4. The majority of FeSO4 is added to the process before 
grit removal, but additional FeSO4 is added to the degassing tank of the activated sludge 
basins. In 2015, Viikinmäki used 8268 metric tons of FeSO4 and 2642 metric tons of 
Ca(OH)2 (HSY, 2015).  
 



18 
 

3.2 Related Studies 

3.2.1 Prior Nitrous Oxide Studies at Viikinmäki 
Greenhouse gas research has been ongoing at Viikinmäki since 2007, and continuous online 
monitoring of greenhouse gases began in 2012 as part of HSY’s efforts to reduce greenhouse 
gas emissions and to attain carbon neutrality in the Helsinki metropolitan area by 2050 
(HSY, 2016).  
 
In 2012, localized N2O emissions were measured using a mobile FTIR analyzer (Gasmet 
Oy, Finland) on the activated sludge and secondary settling basins of six treatment plants in 
southern Finland including Viikinmäki (Leppänen, 2012). The findings from this study  
suggested that the production of N2O from both activated sludge and secondary settling at 
Viikinmäki was not negligible. In 2013, local N2O emissions were compared to the  
plant-wide emissions using the same mobile analyzer as in Leppänen’s 2012 study and a 
continuous FTIR analyzer in Viikinmäki (Kosonen, 2013). The aim of the 2013 study was 
to better understand temporal variations in N2O emission and see if a link between operating 
parameters and off-gas concentrations could be found. Conclusive links between water  
quality parameters and N2O emission were difficult to make, but potential effects from  
nutrient loading and alkalinity were identified. Data from these two master’s theses were 
included in later publications (Kosonen, et al., 2016; Mikola, et al., 2014). 
 
In 2016, newly installed Clark-type N2O microsensors (Unisense, Denmark) and 
Viikinmäki’s off-gas N2O monitoring (section 4.2.3) were used to generate a model to  
simulate production and emission of N2O in Viikinmäki’s activated sludge basins 
(Blomberg, 2016). This model captured the daily dynamics of N2O emissions well, but N2O 
emissions were consistently over-estimated and it was concluded that issues with the  
stripping model used in this N2O model were leading to this over-estimation (Blomberg, et 
al., 2018).  
 
Emitted N2O concentrations from Viikinmäki’s exhaust chimney ranged from 0 to 80 ppm 
in 2012 and 2013, with evidence of possible increased N2O production during upsets in  
nitrification (Figure 6). However, Kosonen (2013) performed an analysis of variable  
correlation and did not find a strong correlation between nitrification and N2O production. 
Average N2O EFs of 0.77, 2.75, and 1.9 % of influent nitrogen were calculated for 
Viikinmäki in 2011 (Leppänen, 2012), 2012 (Kosonen, 2013), and 2013 (Kosonen, et al., 
2016). 
 
 
 



19 
 

 

 

 
Figure 6. Annual variations in wastewater temperature and N2O production at the Viikinmäki WWTP in July 
2012-June 2013 (Kosonen, et al., 2016). Upper graph represents maximum, minimum, and average N2O emis-
sions. Lower graph represents average values for monthly N2O emissions (light gray), temperatures (dark gray), 
and nitrification performance as percent NH4-N removal (solid line). 
 

3.2.2 Global Research 
There have been a significant number of studies dedicated to better understanding and  
quantifying the off-gas of N2O from WWTPs worldwide (see section 2.1). There have been 
fewer studies where both the dissolved and gaseous N2O are measured concurrently, with 
key examples that have already been mentioned in section 2.1.2 including Kampschreur et 
al. (2008), Foley et al. (2010), Ahn et al. (2010a), and Yu et al. (2010). There are no known 
studies which combine simultaneous dissolved and off-gas N2O measurements with O2 
transfer measurements. 
 
Chandran outlined a protocol for measuring N2O flux (2011) that includes a method of  
measuring off-gas and dissolved N2O from the same location, but no published method was 
found for measuring O2 transfer from the same location as N2O flux. There is little published 
on the exact relationship between dissolved and emitted N2O within wastewater treatment, 
and dissolved N2O is often assumed to behave similarly to dissolved O2. The studies with 
closest agreement between liquid and gas measurements are based on grab samples, tested 
ex situ with a gas chromatograph (Schneider, et al., 2015; Townsend-Small, et al., 2011). 
 
Baresel et al. (2016) calculated N2O emissions to the environment at an enclosed WWTP in 